
Product Information  

Baja Web > Product Informat ion > Parts Lists  > GOKART > SD65 Howhit  Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)   

 

SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J) 

SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)  

Frame [Image]  

Page 1 of 6Parts Lists - SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)

3/22/2010http://bajahq01ut01/productinformation/Parts%20Lists/GOKART/SD65%20Howhit%20S...



Frame  

002 SD65-101 ROLL CAGE SUPPORT 2 

003 SD65-102 500 FR. SUPPORT TUBE 2 

004 WD90-146 BOLT M8-1.25X55, ALLEN (PT) BOLT M8-1.25X55, ALLEN (PT) 8 

005 SD65-103 SPHERICAL WASHER, f25 WASHER SPHERICAL, M8X16 16 

006 DN150-110 NUT M8-1.25X10, FLANGE SELF LOCK NUT M8-1.25X10, FLANGE SELF LOCK 6 

008 DN150-236 WASHER M8X19X2, PLATE WASHER M8X19X2, PLATE 10 

009 SD65-106 SEAT, DRIVER 1 

009-5 SD65-107 SEAT, PASSENGER 1 

010 BA90S-225 BOLT M8-1.25X20, HEX (FT) BOLT M8-1.25X20, HEX (FT) 2 

011 WD90-238 BOLT M10-1.25X20, HEX (FT) BOLT M10-1.25X20, HEX (FT) 5 

012 WD50-469 WASHER M12X23X1, PLATE WASHER M12X23X1, PLATE 5 

013 DN150-135 NUT M10-1.25X10, FLANGE SELF LOCK NUT M10-1.25X10, FLANGE SELF LOCK 5 

014 SD65-108 SEATBELT 2 

015 DN150-14 WASHER SPHERICAL M8-32 WASHER SPHERICAL, M8X32 4 

016 SD65-110 PADS AND WRAPS 2 

017 SD65-111 KILL SWITCH 1 

018 WD250U-041 BOLT M8-1.25X45, ALLEN (PT) BOLT M8-1.25X45, ALLEN (PT) 4 

019 WD50U-124 BOLT M8-1.25X60, ALLEN (PT) BOLT M8-1.25X60, ALLEN (PT) 2 

020 SD65-112 SIDE SUPPORT 2 

023 SD65-115 HEADREST 2 

Front Suspension [Image]  

Item No Part Number Description Baja Description Qty  

Page 2 of 6Parts Lists - SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)

3/22/2010http://bajahq01ut01/productinformation/Parts%20Lists/GOKART/SD65%20Howhit%20S...



Front Suspension  

001 BB65-267 BOLT M12-1.25X80, FLANGE (PT) BOLT M12-1.25X80, FLANGE (PT) 2 

005 SD65-119 FR. A-ARM(LH) 1 

005 SD65-120 FR. A-ARM(RH) 1 

006 DN150-60 NUT M12-1.25X12, FLANGE SELF LOCK AVAILABLE WITH SD65-153 4 

007 BB65-343 BOLT M12-1.25X105, FLANGE (PT) BOLT M12-1.25X105, FLANGE (PT) 2 

009 BA150-355 BOLT M10-1.25X40, FLANGE (PT) BOLT M10-1.25X40, FLANGE (PT) 4 

010 SD65-122 FR. KNUCKLE SUPPORT, LH 1 

010 SD65-123 FR. KNUCKLE SUPPORT, RH 1 

012 SD65-125 FRONT SHOCK 2 

014 DN150-188 RUBBER DUST COVER FRONT AND REAR 2 

017 SD65-126 FRONT WHEEL ASSEMBLY, RIGHT HAND 19X7-8 1 

017 SD65-127 FRONT WHEEL ASSEMBLY, LEFT HAND 19X7-8 1 

019 DN150-710 NUT M10-1.25X10, FLANGE SELF LOCK NUT M10-1.25X10, FLANGE SELF LOCK 4 

021 WD400U-365 WASHER M14X32X4, PLATE WASHER M14X32X4, PLATE 2 

022 50-118 NUT M14-1.5X15, HEX CASTLE NUT M14-1.5X15, CASTLE 2 

023 WD90-242 PIN M3X35, COTTER PIN M3X38, COTTER 2 

Steering [Image]  

Item No Part Number Description Baja Description Qty  

Page 3 of 6Parts Lists - SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)

3/22/2010http://bajahq01ut01/productinformation/Parts%20Lists/GOKART/SD65%20Howhit%20S...



Steering  

006 BR150S-264 BOLT: M8X25(GB5783) 2 

007 WD250U-439 BOLT M8-1.25X60, HEX (PT) BOLT M8-1.25X60, HEX (PT) 2 

008 TX65-244 NUT M10-1.25X9, FLANGE SELF LOCK 1 

009 BR150S-267 STEERING FLANGE BRACKET, RED BOTTOM 1 

011 SD65-132 TIE ROD 2 

012 SD65-133 BALL JOINT 2 

013 WD90-142 NUT M10-1.25X10, CASTLE NUT M10-1.25X10, CASTLE 2 

014 DN150-66 PIN M2X32, COTTER PIN M2X29, COTTER 2 

016 SD65-135 RACK AND PINION ASSY. 1 

017 BR150S-259 STEERING WHEEL CAP 1 

018 BR150S-266 NUT M8(GB6187) 2 

019 BR150S-265 STEERING FLANGE BRACKET TOP 1 

021 SD65-169 STEERING COLUMN 1 

022 BB65-253 WASHER M8X12X2, SPRING WASHER M8X13X2, SPRING LOCK 2 

023 MB165-048 FLAT WASHER, 8 WASHER M8X24X2, PLATE 2 

024 165-076 BOLT M8-1.25X30, HEX (PT/S) BOLT M8-1.25X16, HEX (FT) 2 

026 SD65-136 BRAKE PEDAL 1 

027 SD65-137 ACCELERATE PEDAL 1 

028 SD65-138 NYLON BUSHING, PEDAL LEVER 4 

029 SD65-139 RUBBER COVER, ACCELERATE PEDAL 1 

030 SD65-140 RUBBER COVER, BRAKE PEDAL 1 

031 SD65-141 THROTTLE CABLE 1 

032 SD65-142 BRAKE ROD ASSEMBLY WITH SPRING 1 

034 SD65-172 WASHER M11X16X3, SPRING LOCK WASHER M11X16X3, SPRING LOCK 2 

035 WD90U-252 WASHER M10X20X2, PLATE WASHER M10X20X1, PLATE 2 

037 BR150S-262 STEERING WHEEL 1 

038 BR150S-260 BOLT: M6X12(GB5783) 3 

039 BR150S-261 LOCK WASHER F6(GB93) 3 

040 BR150S-263 STEERING WHEEL FLANGE 1 

041 SD65-173 SPRING, ACCELERATOR PEDAL 1 

Rear Suspension [Image]  

Item No Part Number Description Baja Description Qty  

Page 4 of 6Parts Lists - SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)

3/22/2010http://bajahq01ut01/productinformation/Parts%20Lists/GOKART/SD65%20Howhit%20S...



Rear Suspension  

BR150S-216 NUT M5-0.8X4, HEX USED FOR MASTER CYLINDER 2 

DN150-145 BOLT M5-0.8X15, ROUND (FT) USED FOR MASTER CYLINDER 2 

SD65-117 SPACER, RIGHT REAR WHEEL (144MM) 1 

SD65-118 SPACER, LEFT REAR WHEEL (210MM) 1 

WD400U-979 WASHER M5X10X1, PLATE USED FOR MASTER CYLINDER 2 

WD250U-728 WASHER M5X8X1, SPRING LOCK USED FOR MASTER CYLINDER 2 

001 DN150-188 RUBBER DUST COVER FRONT AND REAR 2 

003 DN150-161 NUT M16-1.5X16, HEX CASTLE AVAILABLE WITH SD65-153 2 

004 DN150-160 WASHER M16X38X5, PLATE WASHER M16X38X5, PLATE 2 

005 SD65-145 RR.WHEEL ASSY. LH 18X9.5-8 1 

010 WD90-216 BOLT M8-1.25X25, HEX (FT) BOLT M8-1.25X26, HEX (FT) 8 

012 SD65-149 DRIVE CHAIN, 08A-56 LINKS 1 

013 SD65-150 DRIVE SPROCKET WITH HUB 1 

014 DN150-15 NUT M8-1.25X9, FLANGE SELF LOCK NUT M8-1.25X9, FLANGE SELF LOCK 8 

015 SD65-151 REAR BRAKE DISC WITH HUB 1 

016 DN150-236 WASHER M8X19X2, PLATE WASHER M8X19X2, PLATE 6 

017 WD50U-102 BOLT M8-1.25X25, HEX (FT) BOLT M8-1.25X25, HEX (FT) 6 

018 SD65-153 SWINGARM, REAR (2,3,4,9,18,19,20,21,54) 1 

019 TX65-258 BOLT M12-1.25X60, FLANGE (PT) 2 

021 DN150-60 NUT M12-1.25X12, FLANGE SELF LOCK AVAILABLE WITH SD65-153 2 

022 SD65-155 RR. SHOCK 2 

024 DN150-82 NUT M10-1.25X10, FLANGE SELF LOCK NUT M10-1.25X10, FLANGE SELF LOCK 4 

025 BA49-276 BOLT M8-1.25X54, HEX (FT) BOLT M8-1.25X50, HEX (FT) 2 

026 TX65-105 NUT M8-1.25X7, HEX 2 

028 TX65-216 WASHER M8X16X2, PLATE 4 

028 WD50U-219 BOLT M8-1.25X40, HEX (PT) BOLT M8-1.25X40, HEX (PT) 4 

030 TX65-105 NUT M8-1.25X7, HEX 4 

030 DR90-241 WASHER M8X14X3, SPRING WASHER M8X14X3, SPRING LOCK 8 

034 SD65-157 RR. WHEEL ASSY. RH 18X9.5-8 1 

035 DN150-236 WASHER M8X19X2, PLATE WASHER M8X19X2, PLATE 6 

038 SD65-159 REAR BRAKE PUMP ASSEMBLY 1 

Item No Part Number Description Baja Description Qty  

Page 5 of 6Parts Lists - SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)

3/22/2010http://bajahq01ut01/productinformation/Parts%20Lists/GOKART/SD65%20Howhit%20S...



039 SD65-160 BRAKE PADS 1 

040 WD400U-453 BOLT M8-1.25X12, FLANGE (FT) BOLT M8-1.25X12, FLANGE (FT) 2 

051 BR150S-132 REAR DISC COVER 1 

052 BR150S-133 FLANGE BOLT, M6x12(GB5787) 2 

053 BR150S-158 WASHER M6X12X5, PLATE 2 

054 BR150S-159 WASHER M6X10X2, SPRING 2 

Clutch [Image]  

Clutch  

SD65-124 ENGINE PROTECTING FRAME 1 

SD65-182 CLUTCH MOUNTING PLATE 1 

001 SD65-178 DRIVE PULLEY ASSEMBLY 1 

002 SD65-179 DRIVEN PULLEY ASSEMBLY 1 

003 SD65-180 BELT, DRIVE 1 

004 SD65-181 COVER, CLUTCH 1 

005 165-166 BOLT M6-1.0X12, FLANGE (FT) 3 

006 WD50-349 WASHER M8X13X2, SPRING 3 

007 SD65-134 ENGINE, BLACK (6.5) 1 

Item No Part Number Description Baja Description Qty  

Page 6 of 6Parts Lists - SD65 Howhit Sand Dog 6.5hp Go Kart (VIN PREFIX L6J)

3/22/2010http://bajahq01ut01/productinformation/Parts%20Lists/GOKART/SD65%20Howhit%20S...


